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Chinese

Name of Goods FE Goods of spare part(Li-ion Bat tery) ASI0B3E 11.1V, 66Wh

English

i 45¥-43 Consignor Wikbik (L) fedigy o il

ﬁ-"_;t i{iManufacturer Wi Ftik (ki) REEA PR 2 )

BE5ik. £E BEE CRTak e
Insepection Methods and UN “Recommendations on the TRANSPORT OF DANGEROUSGOODS”
Procedures
; MRS,
*—f'ﬂ%f'l‘ﬂi—% MR MBS, R

Appearance & Odor

black plastics cement shell, odorless
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L. fEMER) (Hazards identification)
%

None.

2. SR EIRIATA DGR} IZETR (Suggestion according to IATA DGR)
AT B 4 kA 2,

The substance is not restricted to IATA DGR according to packing instruction
965 General Requirements and Section |I.

3. WAHBEK (Packaging requirements)
% B e A,

The goods are packaged according to the packaging requirement of ordinary
goods.
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Comment

ZHE R T fE e AL PR WA 0 st b {4 AT I 7S TATA DORATI A% B Wy i 3 1
The sample is a rechargeable 1ithium battery. The package is labelled with a lithium battery

handling label. The package is accompanied with a document that meet the packing instruction of IATA
DGR.
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Name of Test ltems

REA B 2

w OB 4 g
Test Result

EERBE EIE. I
TRy | 90K RBEAIRERR,

Altitude simulation| the open circuit voltage

(38.3 test 1) 90% of its voltage immedi

. EME. ERUUREX, BIRUE FF B L H K F RS 2 T

LHEHIR. TR, K

B990%. RIS KA binERE sk,
R No mass loss , no leakag
Thermal test the open circuit voltage

(38.3 test 2) 90% of its voltage immed
the requirements of stan

q,%Mw\%m&u&ﬂk°WREM%%mmx$m%zm
€, no venting , no disassembly , no rupture and no fire and

iately prior to this procedure. The test result conforms to
dard.

LIEBR. TR, £
= (FI90%, RIFF & 4RMER R,

Vibration the open circuit voltage
(38.3 test 3) 90% of its voltage immed
the requirements of stan

ﬁ‘%MW\%Mﬁu&@k.mﬁEMﬁ%%Ek¥ﬁ%ZW

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and

of each test cell or battery after testing is not less than
iately prior to this procedure. The test result conforms to
dard,

ERBBR, TR, Lo

hits (990%. RRFAIFHERR,
No mass loss , no leakag
Shock the open circuit voltage

(38.3 test 4) 90% of its voltage immed
the requirements of stan

ﬂ.%MW\%ﬁﬂu&ERoWREME%%Ek¥R%ZW

e, no venting , no disassembly , no rupture and no fire and

of each test cell or battery after testing is not less than
iately prior to this procedure. The test result conforms to
dard.,

TERIRM6hA R HTE <170
5}%53& The external temperature

External short standard.
circuit
(38.3 test 5)

C. Xk, EHAURRARSG. REFATEER,

does not exceed 170°C, no disassembly, no rupture and no

fire within six hours of this test. The test result conforms to the requirements of

LERR6h A RETHE <170

The external temperature

R4 hours of this test. The
Impact

(38.3 test 6)

'Q%MW.Ekﬂﬁ.ﬁﬁﬁéﬁﬁﬁi.
does not exceed 170°C, no disassembly, no fire within six
test result conforms to the requirements of standard.

ﬁﬂﬁﬂﬁfﬁﬁﬂ%%%%@koﬁ%ﬁ%ﬁ%¥$°

iijﬁqi No disassembly, no fire within seven days of this test. The test result conforms to

the requirements of stan
Overcharge

(38.3 test 7)

dard.

St

Forced discharge
(38.3 test 8)

Other prevent short circuits.
BRI e &1, 2%
MR BE); %S TR g

damage to cells or batterie
battery to battery or cell
not exceed 10kg gross mass.

P o S B R T SEAETT S A I WD IR RIS 0N . P B SR UABS 1L 4 B8
The Sample of the battery or cell is packed in inner packagings that coapletely enclose the
;£13 battery or cell. The sample i i

HRY, JONBN s R, BTGB A e O TR A N A B
L 10kg(E).

The tested package is capable of withstanding a 1. 2p drop test in any orientation without

s contained therein, without shifting of the contents so as to allow
to cell contact and without release of contents, The package does
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